
.com

Distributed by

chest

Product ID. 7AGFN
Scan for Support

support@garvee.com



Assembly lnstruction

Send email with your question pic ,order NO. and
screenshot of order details to:

support@garvee.com

SKU:PHO_33F6VS6Q
PHO_33F66AYS
PHO_33F6HEPE



1

THIS INSTRUCTION BOOKLET CONTAINS IMPORTANT SAFETY INFORMATION. 
PLEASE READ AND KEEP FOR FUTURE REFERENCE.



Please cut if you need, but keep for the future use after assembling

Part List

2

X4X2

1

3

6

7

8

8

14

14

11

11

12

12
2

4

4

4

4

4

4

5
9

9

10

13

18

18

15

16

19

19

17

17

24

25

27
28

26

23

20

21 24
22

Left Front Leg

Right Front Leg





×1 ×1 ×1 ×6

×1 ×1 ×1 ×2

×2 ×1 ×2 ×2

×1 ×2 ×1 ×1

×2 ×2 ×2 ×2

×2 ×2 ×2 ×623

20

21 22 24

×4 ×4 ×42726 28×425

21 3 4

5 6 7 8

9 10

14

11 12

13 15

19

16

17 18

Part List

3

A

F

K

P



Hardware List

×2

×58+5

×2

×58+5

×38+3

×67+6

×12+1

×4
M4×12

×16+1 ×2 ×2

×6 ×6

6×30

6×50

×72+7

×8

×16+1

M4×50M4×35 M4×12

M3.5×12 M3×14

×2

A B C D E

F G H I J

K L M N

CL CR

×6DL ×6DR

4

T

M4×6

×6P

CL

DL
DR

CR

O

×1Q ×12+1R

M4×35



5



6

×3

Step 1

Step 2

×4A

A

A

A

A

A

A

3

2

A A



7

Step 3 ×2C×3B

×6R×6CStep 4

C
C

R

R

B
B

B

3

2

C
C

C

3

4
4

4

R

R

R

R



8

Step 5

×4AStep 6

×9 ×3D CL

CL

CL

A
A

A

A

D
D

D DD

D

CL

CL

CL

4
4

4

5



9

×2C×3B

Step 7 ×3A

Step 8

A

A A

6

6

C
CB

B

B
5



10

×6C ×6RStep 9

×3CRStep 10
CR

×9D

CR

D

D D D

D
D

6

C

CC

CR

CR

CR

4

4
4

4

4
4

R

R

R

R

R

R



11

×9 ×3D CL

CL

Step 12

Step 11 ×3A

CL

D D D

AA

A

D
D

D

CL 7

7

×3CR

CR

×9D

D
D

D
CR

CR

CR

CR

D D D

Turn the panel over
180 



12

Step 13

Step 14

×3 ×1CB

B

B B

3

×1Q×3B

B B

B

Q

7

8

3

8

9

9

C



×2B

7

B

B

9

10

13

Step 15

Step 16

×3A

A

A

7

3

3

8

8

9

9

Rotate as next step
90 



P ×2

P

×2G

G

G

14
14

13

14

Step 17

Step 18

×6 ×1CB

C

6

B

B

B

B

B

B

9

P

8

10

7



15

Step 20

Step 19

12

12

3

6
7

×6G×6C
G

G

G

G

G

G

3

6 7

13

C
C

C



Step 22

16

Step 21 ×8A

A

A

A

A
A

A

A

A

17

17

15

16

×4C×4B

C

C

C

C

B

B

B

B

17

17

18

18

15

16

Right Front Leg

Right Front Leg

Left Front Leg

Left Front Leg



Step 24

17

Step 23 ×2C×2B

C

C

B

B 19

19

17

17

18

×2B ×2C

C

CB

B

15
19

19

16

18

Right Front Leg

Left Front Leg



×12H×6C

C

C
C

C

C

C

13

19

18

18

H
H

P

Step 26

18

Step 25 ×4

15

16

17

17
P

P

P

P

P

Right Front Leg

Left Front Leg



11

11

3

6
7

×2F×6A ×2OStep 28

19

Step 27

F

O

A

A

A

A

A

A

1

F

OF

O



×4G×9C×6B

Step 30

20

Step 29

C
C

C
C

C
B

B

B

G
G

GG

3
6

7

10

1

×2K×2J×8A

A
A

A
A J

K

20

X2



×8G

21

Step 32

Step 31

G

G

G

G
23

21

22

24

X2

X2
×4C×8B

C

C

B
B

B
B

20

21
22

X2

21
22

23



×4L×8I×16A

A

A
A

A I I

L

25

X4

×2×2DL DR×12D

DL
DR

22

Step 32

Step 31

DL

DR

DRDL

D

D

D
D

D

D
D

D
D

D

D

D

21
22

X2



×16G

23

Step 34

Step 33

G

G

G

G27

26

28

X4

X4
×16C×16B

27

25

26

C

C

C
C

B
B

B
B

X4

27

24

26

28



M

M

E

×16M×16E

E M

24

Step 36

Step 35 ×4×4DL DR×24D

DL
DR

DL

D

D
D

D

D
D

D

D
D

D

D
D

DR

DR

DL

2726

X4



25

Step 37 ×2N×2G

step 2

step 4

step 3

step 1

G

O

O

N

N

G

G

N

N

To reduce the risk of furniture tipping over ,
pls follow below steps to fix this item to the wall :
1) Place this unit to your desired location, use 
a pencil to make a small mark on solid wall 
through holes on wall bracket (O).
2) Move this unit away ,follow the pencil mark 
to drill hole on solid wall.
3) Screw wall anchor (N) into wall hole.
4) Place cabinet against to the wall, fix 
screw(G) through wall bracket(O) into wall anchor (N) .



Step 39

Step 38

26

20
20

25
25

25
25


